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NO. PART NAME PART# | REQ'D | MATERIAL
1 [HEX BOLT 1/2"-13X2 1/2" | HB70213 16 18-8 SS
2 |HEX BOLT 3/8"-16 X 1 1/4"| HB70107 16 18-8 SS
3 |FLAT WASHER 1/2" TSW916 32 18-8 SS
4 |FLAT WASHER 3/8" RP103MW 32 18-8 SS
5 [HEX LOCK NUT 1/2"-13 TN20LN 16 CS zZ/P
6 |HEX LOCK NUT 3/8"-16 EA111IN 16 CS zZ/P
UPDATED TITLEBLOCK, HB70107
F 175 [3-3015] pescriprion N BoM Was 2
E |REH |4-26-11|REPLACED PRB17CBS W/ HB70213
D |CHL [8-17-04 |ADDED THE REQD FIELD TO THE BOM
C | CHL [4-21-03 |REPLACED 306-007700N W/ HB70107
NUTS WERE 18-8 55, 306-007700N
B [ACC[21502{\ s Rp103Ms
A | ACC|12-6-01 |ADDED 3/8" FASTENERS AND WASHERS
REV| BY | DATE_|DESCRIPTION
S MESIONAL ToLeNCES |  DRAWN BY: CHL
b G ESALCO PRODUCTS, INC.
X.XXX: +,015 PD 1 PAD BOLT KIT
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